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Report No. #F&3£4%. 48272296a 001 %algﬁef‘; 6

Client ££. TANG ENG IRON WORKS CO., LTD./EZE# T B IR A E
No 4. Yanhai 2nd Rd., Hsiao Kang, Kaohsiung 81260, Taiwan, R.O.C.
G ST/ N BE81260E R 45E

Identification/Model No(s): f§E# Stainless Steel / 301
BEn 8 I P

Sample obtaining method: Sending by customer

B =

Condition at delivery: Test item complete and undamaged.

BB EHOINRE.

Sample receiving date: 2025-01-17
WEE AT

Testing period: 2025-01-17 — 2025-02-10
KA

Place of testing: TUV Rheinland Hong Kong Ltd.
HE A

Test specification JEZ%: Test result JEH4Z4E:
According to RoHS (recast): Restriction of the Use of Certain Hazardous Substances Pass/&1

in Electrical and Electronic Equipment, 2011/65/EU Annex Il and its amendment

Directive (EU) 2015/863: Total Content of Lead, Cadmium, Mercury, Chromium VI,

Polybrominated Biphenyls, Polybrominated Diphenyl Ethers; and Benzyl butyl

phthalate (BBP), Dibutyl phthalate (DBP), Bis(2-ethylhexyl) phthalate (DEHP),

Diisobutyl phthalate (DIBP) / {{(x{5 %8 T-55% # R A E¥'E 55 (RoHS 2011/65/EU)

fifg 1| ;R BEAEIEFR < (EV) 2015/863: &y ~ #f ~ 7K ~ /N{ESE - ZIRME - 208 25 -

R MRS Tl ~ AR B T s AR R (2-ZAAC ) - AR

TRl 2SR

For and on behalf of
TUV Rheinland Taiwan Ltd.

2025-02-12 Arthur Cheng/Project Manager
Date A Name/Position -5/ B

Report Authenticity Verification, please email: softlines@twn.tuv.com.

WEEEMRES - W5 - SFEHEE softlines@twn.tuv.com
Sample information is provided by customer. Test result is drawn according to the kind and extent of tests performed.
This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts.
This test report does not entitle to carry any safety mark on this or similar products.
"Decision Rule" document announced in our website (https://www.tuv.com/landingpage/en/gm-gcn/) describes the statement of conformity and its rule of
enforcement for test results are applicable throughout this test report.
FEdals B IZ R - HE 4 RARIE AT ORI o PRI BB TT 157« R B I FE BB o R A 05T » He BT 1757 - T RERIF I 3
A R i B E (T 2258 » KR EE T i & 1B T T A E A A A 7 26 5T B4 hitps:/lwww. tuv.com/landingpage/en/gm-gen/
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Tested Material list/RERAERE
Material No./ . .
Material/#4'& Color/zH Location/
1 Metal/4: & Metallic/4: & TCL250117-09

Test Sample/ st S
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Test Result JHlzt45 5
Mat.1
) Test Method/ Unit / Result/ Limit/fR{E
Test Item/}ifz N . MDL
ARH % Efr P
With ref. to
IEC 62321-5:2013,
Cadmium (Cd) / §F ICP-OES/2+°5 IEC mg/kg 2 n.d. 100
62321-5: 2013, FfERE
GRS
With ref. to
IEC 62321-5:2013,
Lead (Pb) / ¢4 ICP-OES/2% IEC mg/kg 2 n.d. 1000
62321-5: 2013, 5 fEHE
EEEEFOEE
With ref. to
IEC 62321-4: 2013+
i AMD1:2017, AAS/
Mercury (Hg) / 7% %2 |EC 62321-4: mg/kg 2 n.d 1000
2013+ AMD1: 2017, &
TR
With ref. to
IEC 62321-7-2:2017,
Chromium VI (Cr VI) / 7<{E5% UV-VIS/£% |EC pg/cm? 0.1 n.d. -*
62321-7-2: 2017,'&4p
He-T] RS EER
Sum of Polybrominated biphenyls i
(PBBS) / %385 44 mokg nd 1000
Monobromobiphenyl/—& 7 mg/kg 5 n.d. -
Dibromobiphenyl/ — ;&7 mg/kg 5 n.d. -
Tribromobiphenyl/ = &7 mg/kg 5 n.d. -
Tetrabromobiphenyl/PUjE 7 mg/kg 5 n.d. -
Pentabromobiphenyl/ 7 2 A& mg/kg 5 n.d. -
Hexabromobiphenyl/7< R HAE mg/kg 5 n.d. -
Heptabromobiphenly/t &7 mg/kg 5 n.d. -
Octabromobiphenyl/ /R mg/kg 5 n.d. -
Nonabromobiphenyl/ ;R E# With ref. to mg/kg 5 n.d. -
B N o IEC 62321-6:2015,
gecabrfogwolblt[))henyl/—[—;,itﬁ(ﬁjﬁlz;:h | GC-MS/2:% [EC mg/kg 5 n.d. -
ethers (PBDES) / %351 447 P mo/kg nd. 1000
Monobromodiphenyl ether/—;& it mg/kg 5 n.d. -
Dibromodiphenyl ether/ & — K[t mg/kg 5 n.d. -
Tribromodiphenyl ether/ =& — 7t mg/kg 5 n.d. -
Tetrabromodiphenyl ether/It}5E — JE i mg/kg 5 n.d. -
Pentabromodiphenyl ether/ 5 — it mg/kg 5 n.d. -
Hexabromodipheny! ether/75; 8 — 7t mg/kg 5 n.d. -
Heptabromodiphenyl ether/+=35 — i mg/kg 5 n.d. -
Octabromodiphenyl ether//\ JE 2Kt mg/kg 5 n.d. -
Nonabromodiphenyl ether/J1,J5 — 7% ik mg/kg 5 n.d. -
Decabromodiphenyl ether/-5 — ZK it mg/kg 5 n.d. -
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Mat.1

s Test Method/ Unit / Result/ Limit/fR{E
Test Item/Hz N R MDL

AR ik Bifr R
Phthalates/i5 4 — FHEg Fskd
Benzyl butyl phthalate (BBP)/
O AL TS | mg/kg 50 n.d. 1000
Dibutyl phthalate (DBP)/ With ref. to
Diethylhexyl phthalate (DEHP)/ £ |EC 62321-8: 2017,
R HRE (-2 K OB AT - s mg/kg >0 n.d. 1000
Diisobutyl phthalate (DIBP)/
S — G — RS mg/kg 50 n.d. 1000

Notes/ zF &

MDL = Method Detection Limit/J5 ;A& HIHRFE(E
n.d. = Not Detected/>kt@H ; Less than MDL//NjA MDL
mg/kg = milligram per kilogram/ Z5i&\ T

* Chromium (VI) concentration
NEHEE

Qualitative result
JEMEES R

<0.1pg/cm?

The sample is negative (-ve) for Cr(VI).

The Cr(VI) concentration is below the limit of quantification. The coating is
considered a non-Cr(VI) based coating.

BN (SN E 45 5 Rtk -

NERREENERR - BEHAIENERRE -

20.1pg/cm? and <0.13 pg/cm?

The result is considered to be inconclusive.

Unavoidable coating variations may influence the determination.
Recommendation: if additional samples are available, perform a total of 3
trials to increase sampling surface area. Use the averaged result of the 3
trails for the final determination.

ANESHE SR R EHE -

FEH 7= RA R A e ERE -

W - RAEI MY S WEIAR R R =78 o L= T
HIPIENE R O RE SR -

>0.13 pg/cm?

The sample is positive (+ve) for Cr(VI).

Concentration is above the limit of quantification and the statistical margin
of error. The sample coating is considered to contain Cr(VI).
ANESHEEE R BT - NESSRE SN E R R GGETREEE - fmkE
B EH N ESE -
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Testing procedure / HEHEE :
RoOHS (Pb/$ts, Cd/gR, HgloR, Cr(VI)//A{EES)
Sample pretreatment/§j fZ F
\ 4
Sample measurement/&: il
A
Pb/Cd/Hg Cr(VI)
Y Y
Cutting/Weighing / 1] &I/#F & Cutting/Area calculation / §) /3 & D
Cutting/Weighing / V) I/ & 2

\ 4

Microwave digestion / fi & Boiling water extraction / #\ /KA H D
Microwave digestion / i i1k 2

\ 4

A 4

Totally dissolved / 58 &V N s
y R Filtration / 1§

A 4

Add diphenyl-carbazide for color
development / #s in 8 (a5 751

A

Filtration / & &

Y

A

ICP-OES or AAS / LLJE JiE #5238 4 IR
F IR R B RSO B A 4 BT

Compare the color of sample solution with
different concentration of Cr(VI) / Eb¥H4: b
T AN R B NS < PR ZE R Y
Measure the absorbance at 540nm by UV-
Vis [ LS ANGAT Bkt 0 Hr 2)

Issue data / #i}&

Issue data / #i}&

Notes/z1:##: U For metallic material / FHjiNEEYE
2) For non-metallic material / FHiNIESBY/E
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Testing procedure / HEHEE :

RoHS (PBBs/% 5%, PBDEs/Z% )5 7, BBP/ZE — LA T g ~ DBP/ZE — il — T Hs -
DEHP/#IZ " HIfiE —(2- Z& C A5 ~ DIBP/RA — il — 58 TH5)

Sample pretreatment/5j Z F

Cutting/Weighing / ¥ %1/4% &

\ 4

Sample extraction / 2K

l

Concentrate / Dilute Extracted solution

A | WA O

Filter / i# 3§

Analysis by GC-MS
DASRURH Je A i 4 20 A

A

Issue data / #53E

--- End of Test-Report / FLEf 45T ---
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